

April 16, 2008

Mr. Michael Ennis
Norstone USA Inc.
11 Berkshire
Aliso Viejo, Ca. 92656

Subject: **Final Report of ASTM 97-02**
 Project: Stone Testing
 TEC Services Project Number: TEC 07-0621
 TEC Services Laboratory Number: 08-170

Mr. Ennis:

Testing, Engineering & Consulting Services Inc. (TEC Services) is pleased to present this final report of our testing of the five stone samples that you submitted to our laboratory. TEC Services performed the testing in accordance with ASTM C 97-02 *Standard Test Methods for Absorption and Bulk Specific Gravity of Dimension Stone*.

The stone samples had been numbered by a Norstone USA representative previous to their arrival at our laboratory via UPS. TEC Services kept these numbers and added nine laboratory identification numbers in front of the Norstone USA number. The results of our testing can be found on the next page in Table1.

Table 1: Absorption and Specific Gravity Testing Results:

Sample ID	Oven Dry, Weight (grams)	SSD after 24 hour Soak (grams)	Suspended after Soak (grams)	Percentage Water Absorption by Weight (%)	Bulk Specific Gravity
08-170-1	367.28	368.02	237.76	0.20	2.82
08-170-2	355.97	356.38	226.35	0.12	2.74
08-170-3	323.88	326.41	201.82	0.78	2.60
08-170-4	324.89	327.49	202.63	0.80	2.60
08-171-5	375.03	376.43	242.68	0.37	2.80

We appreciate the opportunity to provide our services to you on this project. Should you have any questions or comments regarding this report, please feel free to contact us at your convenience.

Sincerely,

Testing, Engineering & Consulting Services, Inc.



Chip P. Sherwood Jr.
Lab Technician



James G. McCants III
Staff Chemist